A YWYUAR ) T AT

“aT,

3459

'§ -

1]/ 2= L

|

MEHRAN UNIVERSITY OF ENGINEERING & TECHNOLOGY 7
K JAMSHORO 76062, SINDH, PAKISTAN @I__]

PROCUREMENT MANAGER
U.S.-Pakistan Center for Advanced Studies in Water

No. PM/USPCAS-W/MUET/JAM/-125
Dated: 08-Dec-2017

Assistant Manager (A&F)

Sindh Public Procurement Regulatory Authority (SPPRA),
Services General Administration &

Coordination Department Government of Sindh,

Barrack No. 8, Sindh Secretariat No.04-A, Court Road

KARACHI

Ph. NO. 021-9205356-69

Subject: -

Dear Sir,

SUBMISSION OF MEETING MINUTES AND BID EVALUATION REPORT OF
THE _WORK “PROCUREMENT OF LABORATORY EQUIPMENT FOR
ADVANCE WATER & WASTE WATER QUALITY CONTROL LABORATORY
AND PILOT SCALE WATER & WASTE WATER TREATMENT FIELD OF
[...]
temperature zones, pressure, and the gas (low rates as well
as displaying, monitoring, and data logging of all
temperatures, gas flows, and pressure readings. The system
is designed for 230V service. Twenty-foot cables are
included from controller to reactor. Operational software is
pre-configured at Parr and supplied on a USB thumb-drive
for installation in a client-provided PC.This system is
offered as a fully assembled and tested unit, mounted on a
custom frame.

M/S Paktech
Instrument
Company,

Karachi

Fixed and fluidized bed
unit (LFF)

Benchtop unit:

*Both packed and fluidized studies *Aluminium structure
and panels with painted steel *Main metallic elements in
stainless steel *Diagram in the front panel with similar
distribution to the elements in the real unit *Transparent
cylindrical columns, 1 for air and 1 for water. dia 50mm and
H 550mm with bed plates *glass beads (170/300 and
250/420micron) supplied *columns can be dismantled
*Water tank of 10 litres capacity *pump *compressor *2 air
flow meters 0.07-0.55 |./min. *Manometers *Electrical
panel, *Lamp and*Manuals.

Alternate:

LFF Fixed and Fluidised Bed UnitEdibon

Spain

T o) % ww/




9

As Per Tender

As Per Vendors

Item code #

Equipment/
Instrument

Vendor Name

Make & Model

Specfications

Qty

Country of
Origin

Remarks/Recommendation

PSW&WTE(ITY
03

Aaerobic/
Anaerobic gas
Respirometer

M/S Professional
Systems,
Islamabad

PF-4000 &PF-8000

Equipment items:

*4- or 8-position flow measuring base *USB *Accessories
Kit *4- or 8-position magnetic stirring base *Readout
interval (1-720min.) *Electrical requirements (110-
240VAC. 50-60Hz), Reaction Vessel size: (50ml to 2+ L),
Temperature of Operation: 5-70"C Min., flowrate detection:
0.05mL anaerobic, Aerobic sensitivity: as low as 0.03mg
02, Max. flow capacity: 1000mg O2/hr, Measurement
precision: <3% CV, **Requires Pentium 233+ computer
with 500MB+ HD, CD, USB port, and windows XP+

UK

Specifications of the system (PF
8000 and PF8000A) offered by
M/S Professional Systems, are in
agreement with the required
specifications. The committee
recommend to purchase the
system offered by M/s
Professional Systems Pvi Lid.

M/S Paktech
Instrument
Company,

Karachi

Germany
Lab MBR

Bioreactor tank , size 50x25x30cm,

Feed tank of volume of 30-40 liters

Level control tank of volume of 3-4 liters,

feed pump,

Circulation pump to level control tank,

Air pump Maximum flow rate 550 I/h ,

Air diffuser (5 units), Bubble size 100-500um,

Air flow meters,

Submerged membrane module (depend on requirement),
Vacuum pump,

Centrifugal pump ,

Pressure gauges ,

Valves and pipeline,

04 Cross flow membrane modules (Microfiltration)

All the required components.

Easy to operate and maintenance.

Warranty: Minimum 03 years repair and maintenance with
parts warranty.

Germany

PSW&WTF(11)/
04

Laboratory Storage
Refrigerator
(Freezer)

M/S PCM
Electrical
Systems, Karachi

Spain
Upright Freezer
TempLow S.L.M

S: digital temperature control, Temperature range from -15
10 -25°C, 8 drawers with individual freezer compartments.
M: digital temperature control. Temperature range from -14
10 -25°C, 7 individual freezer compartments with 14
baskets. L: digital temperature control, Temperature range
from -10 t0 -35"C.4 shelves,

Spain

% /

Specification of model
“Templow™M are matching with
the required specifications. The
committee recommend to
purchase this item from M/S
PCM Electrical Systems.

»—=per,, (B

WN‘% W ///



As Per Tender

As Per Vendors

o

Remarks/Recommendation

Item code # Equipment Qty | Vendor Name Make & Model Specfications Oty (.uuu‘tr')' o
Instrument - Origin
PSW&WTF(I)/ Lab MBR for 1 M/S Professional MEMBRANE The pilote consists: 1 FRANCE |The specifications of lab MBR
05 Wastewater Systems, BIOREACTOR - |Tanks: Alimentation tank (PE) with a capacity of 200L, system offered by Professional
Treatment Islamabad DENITRIFICATION / [equiped with a removable cover and a draining. systems {pvt) Itd is given rank #1

NITRIFICATION /

ULTRAFILTRATION

Denitrification tank (altuglass) cylindrical form, conical
bottom, capacity 20 L, draining and removable cover with
probes supports. Nitrification/Acration tank (altuglass)
cylindrical form, conical bottom, capacity 401, draining and
removable cover with probes supports. Distribution of the
air by flexible porous tube, held at the bottom of the tank.
Washing tank (inox) conical bottom, capacity 20L with
removable cover. Online cooler (2 coaxials tubes, 2
flexibles. 1 solenoide valve (with option3) for cold water or
for the cold group (option 1)).

Pumps: Dosing pump 0 to 30 L/h from the alimentation
tank to denitrification tank.

Instrumentation: Pneumatic bushel inox valve (can be
changed by electrical valve if you have a problem with
compressed air). 3 pressure probes, display tactile screen
(option 2 and 3), 2 flowmeter with float, or 2
electromagnetic fowmeter, output 4-20 mA, ranges 0-30 L/h
et 0-1000 L/h (options 2 and 3), | flowmeter with float 0-2
L/h and display on tactile screen (options 2 et 3)

1 flowmeter with float for gaz 0-2000 L/h 2 bar, and display
on tactile screen (options 2 and 3), 2 oxygen probes and
transmitter can work with the compressor (avec option 3), 2
pH probes with transmitter, 2 temperature probes Pt100 Q2
with converters, Fiber membrane Electric cabinet, Control
buttons and protections pumps.

by the committee.

Q_,U-JOY.-

Ll
(




As Per Tender

As Per Vendors

Item code #

Equipment/
Instrument

Qty

Vendor Name

Make & Model

Specfications

Qty

Country of
Origin

Remarks/Recommendation

Tactile screen : 2 pH transmitters, 2 oxygen transmitters, |
temperature indicator, | temperature regulator (option 1), 3
pressure displays. Flowmeter indicator (options 2 and 3),
Flowmeter indicator permeate (options 2 and 3).
Electromagnetical flowmeter displays (option 2 and 3), |
automaton (option 3) Parameters acquisition in real time and
export the data under Excel (available for option 2 and 3), 3
pressures, 2 temperatures, 4 (lows, 2 pH, 2 02, RS485
Ethernet, Programming Softwares and acquisition
compatible with Windows 7, | computer (included in option
3).

Softwares have to be install on local computer. With the
web browser, the apparatus can be piloted from your home
or whereever you are, if the local computer is turmed on.
OPTION 1: COLD group, essential if the cold water
(~15°C) is not available in our compagny. OPTION 2:
Datas acquisition OPTION 3: AUTOMATIZATION /
PILOTAGE SYSTEM,

NB : Option 3 need the option 2 before..

PSW&WTE(II)/
06

Float Switch Water
Level Sensor

Not Quoted by Any Vendor

?—‘-’JVMWZ\WY

&

™




As Per Tender

As Per Vendors

Remarks/Recommendation

Item code # ]Lq_ulpmcnti Qty | Vendor Name Make & Model Specfications Qty C(!lll'l'tljy of
Instrument Origin
PSW&WTF(1I)/ |Pilot Scale Reverse | M/S Rizvi & |Reverse Osmosis and | *Frame work of AISI 304 stainless steel with castors 1 Italy M/S Finetech Technologies Pvt
07 Osmosis Water Company, Ultrafiltration Pilot *Feeding tank of AISI 304 SS with capacity of 30L *Tank Ltd offered two alternatives (1)
Treatment Plant Karachi Plant Manual Version |of AISI 304 SS, with capacity of 30L, for permeate *Piston 10, 000 gallons per day
Moad. UOU/EV pump of AISI 316 SS *Centrifugal pump of AISI 316 SS automatic RO water treatment
*AISI 316 SS housing for 2 membranes, typical flow of plant (2) 20,000 gallons per day
permeate=5-50ml/min. *Heat Ex. of AISI 304 SS *2 RO water treatment plant. They
variable areas flow meters for permeate and concentrate for offered automatic bottle filling
mod. UOU/EV, only *4 pt100 with sheet of AISI 316 SS *2 machine for 19 L bottles (300
bourdon guages of AISI 304 SS *Safety valve *Safety bottles/hour) and 500 milliliters
pressure switch board with ELCB bottles (5000 bottles/hr). The
committee recommend to
purchase RO plant of capacity of
20,000 gallons per day and bottle
filling plant (19 liter).
-The offer for the RO system
provided by M/S PCM Electrical
Systems, is ranked #2.
-Specifications provided by M/S
Rizvi & Company and M/S
Paktech Instruments Company
Reverse Osmosis and  |*Besides being provided all the characteristics of mod. do ot ma.lch with the required
Ultrafiltration UOU/EV, this model also includes following additional specifications.
Pilot Plant Manual items *2 flow meters with transmeter *2 pressure
Version with transmeters of S8 *Interface for the connection with a PC
Datalogging included in the sitch board *Data acquisition software for
Mod. UOUC/EV windows
M/S Paktech Computer controlled |Advance real-time SCADA 1 Spain
Instrument Reverse Osmosis/  [*Open control + multi control + real time control
Company, Ultrafiltration unit with | *Specialized EDIBON control software based on Lab view
Karachi SCADA (ROUC)  |*Calibration exercises included: teach the user to caliberate
sensor and checking accuracy before measurements
*Projector and/or electronic white board compatibility
allows the unit to be explained and demonstrated to entire
class at one time *Capable of doing applied research, real
industrial simulation, training courses, etc.
A

=g (A W w /

!
|




As Per Tender

As Per Vendors

Item code #

Equipment/
Instrument

Qty | Vendor Name

Make & Model

Specfications

Qty

Country of
Origin

Remarks/Recommendation

*Remote operation and control by the user and remote
control for EDIBON technical support are always included
*Safe utilizing for safety systems (mechanical, electrical,
electronic and software *Optional CAL sofiware helps the
user perform calculations and comprehend the results
TECHNICAL SPECS: ROUC Unit: *Aluminium structure
and panels with painted steel *Main metallic elements in
stainless steel *Diagram in the front panel with similar
distribution to the elements in the real unit * SS feed tank
(151./approx. capacity) *Head positive displacement feed
pump: max. flow 38L./min., press. 150bar, Operational
press. 55bar, VSC, relief valve. Frequency variator.

*Membrane module: 2 tubuler membranes in series. dia
12.5mm, area: 0.000122meter-square, Tubeside volume:
75ml., Max. Operation press. 55bar. *Heat exchanger for
the conentrate *SS collecting tank (151.) *Temp. sensor type
J. *Press. sensor (0-100bar) *Flow sensor (water inlet)
range: 0.25-6.51./min.) Membranes of each model of the
following are supplied: *Retention character (99% NaCl).
Process : RO, max. press. 45bar *Retention character
(20,000Da), Process : UF, max. press. 10bar *Retention
character (200000Da), Process : UF, max. press. 15bar
*Elements are of §S, PTFE and silicon rubber *Wheels for
unit's mobility *ROUC/CIB. Control Interface Box
*Sensors(-10V. to +10V.)

*Sensors connectors interface have different pines numbers
(2-16), to avoid connection errors *Control elements are
permanently computer controlled *Simultaneous
visualization in the computer for all parameters involved in
the process *Computer control with flexibility of
modifications from the computer keyboard of the parameters
at any moment during the process *Data Acquisition Board:
*ROUC/CCSOF computer control + data acquisition + data
management software *Manuals

e L W I




As Per Tender

As Per Vendors

Remarks/Recommendation

Item code # If::::_[:::;:t: Qty | Vendor Name Make & Model Specfications Qty c%':i‘g?“(,f
M/S Finetech | 10,000 US GALLONS [1. Chlorination; 2. Sand Filtration; 3. Activated Carbon I |Italy/China/
Technologies, PER DAY Filtration: 4. Fine Filtration; 5. Reverse Osmosis Pakistan/Fr
Karachi AUTOMATIC demineralization; 6. Mineralization of Essential Salts; 7. ance/Taiwa
REVERSE OSMOSIS |Micro Filtration; 8. Ozonation; 9. Ultra violet (UV) n/Germany
WATER Sterilization
TREATMENT The proposed plant is designed on following basis: Plant
PLANT Type: Single Pass Reverse Osmosis, Raw Water Source:

Canal Water. Raw Water Quality: 500 ppm TDS (Max.),
Plant Capacity : 10,000 US Gallons per Day, Product
Water Quality : <25 ppm TDS

ITEMS: SPECIFICATIONS: Raw Water Tank: One

Manufacturer: Super Tuff Pakistan Material of construction:

PE

Type & Color: Vertical-Black/Translucent, Capacity: 1,500
US gallons , R.O. Feed Pump: One Type: Vertical
Multistage Centrifugal Pump, Make: CNP or Equivalent,
M.O.C: S5-304, Head: 60 m (max.), Horse power of motor:
3 hp, Type of motor: 3 phase, 400 V, 50 Hz, 2900 rpm,
Multi Media Sand Filter:

One Filter Vessel: Fiber Reinforced Polymer (FRP). Make:
Pentair (China) or equivalent, Dimension: 16™» 65%, Media:
Graded Silica Sand & Gravel, Pipe size: 27, Mode of
operation: Automatic & Manual, Activated Carbon Filter:
One Filter Vessel: Fiber Reinforced Polymer (FRP),
Make: Pentair (China) or equivalent, Dimension: 16*x 65,
Media: GAC (Granular Activated Carbon), Pipe size: 27,
Mode of operation: Automatic & Manual, RO Skid Frame:
One Material of Construction: Stainless Steel-304
(SS/Argon Weld), Multi-Cartridge Filter Housing : One
Material of Construction: Stainless Steel 304, Flow
Capacity: 50 gpm, Inlet & Outlet Connection: 27, Filter
Rating : 5 micron Length of cartridge: 20”, No. of cartridge:
5 Nos., Chemical Dosing Pumps: Three Applications:
Chlorination, SMBS & Antiscalant, Capacity: upto 5 Liters
/hour, Pressure: upto 5 bar, Chemical Day Tank: Three
Capacity: 80 Liters.

T Q@Q Z



®

As Per Tender

As Per Vendors

Item code #

Equipment/
Instrument

Qty

Vendor Name

Make & Model

Specfications

Qty

Country of
Origin

Remarks/Recommendation

Material of construction: Polyethylene (Food Grade), High
Pressure Pump: One Type: Vertical Multistage Centrifugal
Pump, Make: CNP or Equivalent, Head: 120 m (max.) or
equivalent Horse power of motor : 5.5 hp, Type of motor: 3
phase, 400 V, 50 Hz, 2900 rpm, Pressure Vessels: One,
Manufacturer: PPWT/PALL/FIRSTLINE or equivalent,
Material of construction: FRP (Fiber Reinforced Plastic).
Size of vessels: 8" diameter x 2 Element Long, End plug
material: PVC With Aluminum Plate, R.0O. Membrane
Elements: Two Brand: DOW Filmtec/TORAY or
Equivalent, Origin: USA, Size of membranes: 87 diameter x
407 long, Membrane Type: Polyamide Thin-Film
Composite, Maximum Operating Temperature : 113 oF
(450C). Maximum

Pressure Drop: 15 psig (1.0 bar), pH Range Continuous
Operation : 2 — 11, pH Range Cleaning (30 min.) : 1 - 13,
Maximum Feed Flow : 85 gpm (19 m3/hr), Maximum Feed
Silt Density Index SDI : <5, Free Chlorine Tolerance :
<0.1 ppm, CIP System: One, CIP Pump : Vertical
Multistage Centrifugal Pump, Make: CNP or Equivalent,
M.O.C: Stainless Steel 304, Head: 60 psi (max.) or
equivalent, Horse power of motor : 2 hp, CIP Tank: 75
Gallons, M.O.C of Tank: PE Automatic Mineral Dosing.
System : One, Make: AQUA or Equivalent, Origin: Italy or
Equivalent, Auto Mineral Dosing Controller : 01, Mineral
Dosing pumps : 03, Mineral Dosing Tanks : 03, Stainless
Steel Skid: 01, Filling Pumps (New) : Two, Manufacturer
: CNP or Equivalent, Head : 30-35 psi (max.), Type of
pump: Vertical Multistage Centrifugal Pump, Horse power
of motor : 1.0 hp or Equivalent, Type of motor: 3 phase,
400 V, 50 Hz, 2900 rpm, Multi-Cartridge Filter Housing :
One

Material of Construction: Stainless Steel 304, Capacity: 15
gpm , Inlet & Outlet Connection: 1/2”, Number of
cartridges: 5 in 1 Housing, Type : 8lim, Filter Rating: 1
Micron, Length of cartridge : 10™.

SISV TR @@“

10



®

As Per Tender

As Per Vendors

Remarks/Recommendation

Item code # ﬁ:&l::‘[:lz'::l:l(: Qty | Vendor Name Make & Model Specfications Qty ((’(;Tlg:l of
20,000 US GALLONS [This RO plant is designed on single pass system whichends | 1 | Italy/China/
PER DAY up producing a much higher quality permeate that help to Pakistan/Fr
AUTOMATIC produce high quality drinking water. This RO system ance/Taiwa
REVERSE OSMOSIS [removes most organic compounds, viruses, bacteria and n/Germany

WATER pyroxene up to 99.994%. System involves following

TREATMENT purification steps:
PLANT 1. Chlorination: 2. Sand Filtration; 3. Activated Carbon

Filtration: 4. Fine Filtration; 5. Reverse Osmosis
demineralization; 6. Mineralization of Essential Salts: 7.
Micro Filtration; 8. Ozonation: 9. Ultra-violet (UV)